
DEMETER

Spare Parts List



2

DEMETER



Spare parts list / DEMETER. Date: 2004, 02

3

Fig. Serial no. Part no. Pieces Notes

1 108 020 551 36 For grass seed
2 108 000 569 2 For grass seed
3 108 000 571 1 For grass seed
4 108 000 028 36 For peas
5 108 000 569 2 For peas

6 108 000 194 1 For grain and peas
7 108 000 569 2 For grain
8 108 000 439 36 For grain

10 108 000 197 1 For rape seed
11 108 000 569 2 For rape seed

12 108 000 389 36 For rape seed
13 108 020 936 36 For rape seed
15 100 333 091 1 Lynch pin ø4.5 x 32 mm
16 108 020 262 1
17 108 000 514 1 Toothed wheel, z = 30

18 100 321 013 8 Crosshead screw M6 x 10 mm
19 108 000 095 2
20 100 401 059 2 Ball bearing #  6003 2RS1
21 108 000 096 2
22 100 333 090 1 Slotted spring pin ø5 x 30 mm

23 108 000 471 1
24 108 000 190 1

Cpl 108 000 200 1 Complete feed shaft for grain. Incl items 6 - 8 + 15 - 24
Cpl 108 000 206 1 Complete feed shaft for peas. Incl items 4 - 6 + 18 - 24
Cpl 108 020 541 1 Complete feed shaft for rape seed, left. Incl items 10 - 13 + 18 - 24

Cpl 108 020 542 1 Complete feed shaft for rape seed, right. Incl items 10 - 13 + 18 - 24
Cpl 108 000 570 1 Complete feed shaft for grass seed. Incl items 1 - 3 + 18 - 24
25 108 000 451 1
26 100 316 002 18 Lock nut M6
27 108 000 029 18

28 100 407 011 1 Circlip ø20 x 1.2 mm
29 100 316 067 18 Square nut M8
30 108 000 030 18
31 100 322 022 18 Stop screw M8 x 20 mm
32 100 306 009 18 Bolt M6 x 60 mm

33 108 000 044 18
36 100 333 092 1 Split pin ø4 x 20 mm
37 100 331 006 1 Flat washer M10
38 108 000 518 1
39 100 308 023 1 Set screw M4 x 20 mm

40 100 316 068 1 Lock nut M4
41 108 000 519 1
42 100 322 026 1 Stop screw M6 x 16 mm
43 108 000 515 1 Toothed wheel, z = 45
46 100 323 309 1

47 108 020 346 1
48 100 322 022 1 Stop screw M8 x 20 mm
49 100 315 012 1 Nut M8
50 100 402 026 2
51 108 020 365 1

52 100 323 310 2
53 100 334 014 4 Tubular rivet TLP/D - BS  530
54 100 323 041 2 Set screw M6 x 16 mm
55 100 332 002 2 Star washer M6
56 108 000 034 1 Right

57 108 000 493 1
58 108 000 032 17
59 100 321 009 19 Screw M4 x 35 mm
60 100 316 068 19 Lock nut M4
61 108 000 033 1 Left



4

DEMETER



Spare parts list / DEMETER. Date: 2004, 02

5

Fig. Serial no. Part no. Pieces Notes

1 108 020 325 1
2 100 316 063 4 Lock nut M5
3 100 323 340 2
4 100 321 010 4 Crosshead screw M5 x 12 mm
5 100 308 001 4 Set screw M6 x 10 mm

6 100 316 002 4 Lock nut M6
7 108 020 329 1
8 100 202 051 - Order 1900 mm
9 100 311 001 3 Coach bolt M6 x 20 mm

10 122 000 611 3

11 100 331 004 3 Flat washer M6
12 100 316 002 3 Lock nut M6
13 108 020 621 1
14 108 020 622 1
15 100 334 013 3 Tubular rivet TLP/D - BS  424

16 108 020 297 1
21 100 308 001 4 Set screw M6 x 10 mm
22 108 020 332 1
24 100 202 051 - Order 550 mm
27 100 323 041 2 Set screw M6 x 16 mm

28 100 323 041 4 Flanged nut M6
29 108 020 335 2
30 100 308 001 2 Set screw M6 x 10 mm
31 100 316 075 2 Flanged nut M6
32 100 308 001 4 Set screw M6 x 10 mm

33 100 323 041 2 Set screw M6 x 16 mm
34 100 323 041 2 Set screw M6 x 16 mm
35 100 332 002 4 Star washer M6
36 100 316 075 2 Flanged nut M6
37 100 323 339 2

38 108 020 314 1
40 100 321 010 6 Crosshead screw M5 x 12 mm
41 100 316 063 6 Lock nut M5
42 100 316 063 8 Lock nut M5
48 100 308 001 2 Set screw M6 x 10 mm

49 100 321 010 2 Crosshead screw M5 x 12 mm
50 100 316 063 2 Lock nut M5
51 108 020 733 1
52 100 316 075 2 Flanged nut M6
54 100 316 075 2 Flanged nut M6

56 100 316 075 4 Flanged nut M6
58 100 323 041 4 Set screw M6 x 16 mm
59 100 311 029 4 Coach bolt M10 x 20 mm
60 108 020 537 1
61 108 021 332 1

62 100 316 005 4 Lock nut M12
64 100 331 006 8 Flat washer M10
65 100 316 004 8 Lock nut M10
68 108 021 333 1
69 700 200 199 2

70 108 020 293 1



6

DEMETER



Spare parts list / DEMETER. Date: 2004, 02

7

Fig. Serial no. Part no. Pieces Notes

1 108 000 533 - Blanks for grain
2 108 020 454 - Blanks for peas
3 108 020 457 - Blanks for rape seed
4 108 000 572 - Blanks for grass seed
5 108 020 614 1

6 108 020 609 1
7 108 000 187 1
8 100 323 293 2
9 100 334 014 4 Tubular rivet TLP/D - BS  530

10 108 000 532 - Blanks

11 108 010 200 - Seed tube ø20 mm, length 1000 mm
12 108 010 244 - Seed tube ø20 mm, length 1100 mm
13 108 010 317 - Seed tube ø20 mm, length 1200 mm
14 108 010 202 - Seed tube ø20 mm, length 1300 mm
15 108 010 245 - Seed tube ø20 mm, length 1400 mm

16 108 010 399 - Seed tube ø20 mm, length 1500 mm
17 108 010 203 - Seed tube ø20 mm, length 1600 mm
18 108 010 400 - Seed tube ø20 mm, length 1700 mm
19 108 010 401 - Seed tube ø20 mm, length 1800 mm

Cpl: 108 021 391 - For 3 M - 10 cm, left

Cpl: 108 021 392 - For 3 M - 10 cm, right
Cpl: 108 021 393 - For 3 M - 12,5 cm, left
Cpl: 108 021 394 - For 3 M - 12,5 cm, right
Cpl: 108 021 395 - For 4 M - 11,1 cm, left
Cpl: 108 021 396 - For 4 M - 11,1 cm, right

Cpl: 108 021 397 - For 4 M - 12,5 cm, left
Cpl: 108 021 398 - For 4 M - 12,5 cm, right



8

DEMETER



Spare parts list / DEMETER. Date: 2004, 02

9

Fig. Serial no. Part no. Pieces Notes

1 100 316 003 4 Lock nut M8
2 100 505 005 1
3 100 331 014 4 Flat washer M8
4 100 308 002 4 Set screw M8 x 25 mm
5 108 020 508 1 1/4 toothed wheel

6 100 322 018 2 Stop screw M5 x 8 mm
7 100 322 027 1 Stop screw M4 x 5 mm
8 108 020 053 1 Toothed wheel, z = 14
9 100 402 030 1 Ø17.2/22 mm

10 108 020 178 1

11 100 323 041 2 Set screw M6 x 16 mm
12 100 332 002 2 Star washer M6
13 108 020 200 1
14 100 405 021 1 Key 5 x 5 x 20 mm
15 100 308 018 3 Set screw M6 x 12 mm

16 108 020 110 3
17 100 401 059 2 Ball bearing #  6003 - 2RS1
18 100 316 075 6 Flanged nut M6
19 108 020 103 1
20 100 407 027 2 Circlip ø17 x 1.0 mm

21 100 405 032 1 Key 5 x 5 x 12 mm
22 108 020 068 1
23 100 322 024 1 Stop screw M5 x 6 mm
24 108 020 054 1 Toothed wheel, z = 17
25 108 020 371 1

26 108 020 058 1 Toothed wheel, z = 32
28 100 322 018 1 Stop screw M5 x 8 mm
29 108 021 385 1 Chain wheel, z = 22
30 108 020 069 1
32 108 020 071 1

33 100 306 001 3 Set screw M6 x 20 mm
37 100 306 001 6 Set screw M6 x 20 mm
38 108 020 072 2
39 100 401 059 2 Ball bearing #  6003 - 2RS1
40 108 020 110 2

41 100 316 075 6 Flanged nut M6
42 108 020 069 2
43 100 407 027 1 Circlip Ø17 x 1.0 mm
44 100 411 074 1 Chain, 3/8” 06B1, 62 links
45 100 322 024 1 Stop screw M5 x 6 mm

46 108 021 386 1 Chain wheel, z = 26
47 100 405 032 1 Key 5 x 5 x 12 mm
48 108 020 073 1
50 108 020 124 1
55 108 020 523 1

Cpl 100 311 000 2 Coach bolt with nut M6 x 16 mm. Items 54 + 56
57 100 308 018 2 Set screw M6 x 12 mm
58 100 332 002 2 Star washer M6
59 108 020 524 1
60 100 411 068 1 Chain, 3/8” 06B1, 57 links

61 100 322 021 1 Stop screw M8 x 10 mm
62 108 020 057 1 Chain wheel, z = 17
63 100 322 024 1 Stop screw M5 x 6 mm
64 108 020 056 1 Chain wheel, z = 42
68 100 308 018 6 Set screw M6 x 12 mm

69 100 332 002 6 Star washer M6
70 108 020 169 2
71 100 401 059 2 Ball bearing #  6003 - 2RS1
72 100 407 027 2 Circlip ø17 x 1.0 mm
73 100 405 034 1 Key 5 x 5 x 14 mm

74 108 020 285 1
75 100 405 033 1 Key 5 x 5 x 32 mm
76 100 322 024 1 Stop screw M5 x 6 mm
77 108 020 051 1 Toothed wheel, z = 17
78 108 020 749 1

79 100 308 018 1 Set screw M6 x 12 mm
80 100 511 106 8 PG 16
81 100 511 105 6 PG 7



10

DEMETER



Spare parts list / DEMETER. Date: 2004, 02

11

Fig. Serial no. Part no. Pieces Notes

1 108 020 190 1
2 100 323 340 2
3 100 321 010 10 Crosshead screw M5 x 12 mm
4 100 316 063 14 Lock nut M5
5 100 315 005 4 Nut M5

6 100 331 003 4 Flat washer M5
7 100 323 339 2
8 100 321 045 3 Machine screw M5 x 12 mm
9 100 323 341 1

10 108 020 469 1

11 100 308 018 11 Set screw M6 x 12 mm
12 100 332 002 6 Star washer M6
13 100 331 004 11 Flat washer M6
14 108 020 507 1
18 100 316 075 3 Flanged nut M6

19 100 323 041 4 Set screw M6 x 16 mm
20 108 020 712 1
21 100 332 002 3 Star washer M6
22 100 331 004 1 Flat washer M6
23 100 202 050 - Order 0.86 M

26 100 308 018 2 Set screw M6 x 12 mm
28 108 020 525 1
30 108 020 282 1
31 100 202 024 - Order 0.5 M
36 100 308 036 5 Set screw M10 x 16 mm

37 100 414 015 4 Plastic plug
39 100 331 006 6 Flat washer M10
40 108 021 342
42 100 308 004 6 Set screw M10 x 20 mm
43 108 021 338 1

44 702 000 199 2
45 100 407 011 2 Circlip ø20 x 1.2 mm
46 108 020 050 1 Toothed wheel, z = 32
47 100 322 010 2 Stop screw M6 x 8 mm
48 108 020 389 1

49 100 401 083 2 Ball bearing #  6004 - 2RS
50 108 020 284 1
51 100 405 027 1 Key 6 x 6 x 35 mm
52 100 405 026 1 Key 6 x 6 x 25 mm
55 100 306 014 8 Set screw M8 x 15 mm

56 100 332 003 8 Star washer M8
57 100 308 018 18 Set screw M6 x 12 mm
58 108 020 061 2
59 108 020 109 2
60 108 020 239 1

65 100 333 074 1 Lynch pin ø4.5 x 32 mm
66 108 020 526 1
67 100 411 072 1 Chain, 3/8” 06B1, 192 links
69 108 020 242 1 Chain wheel, z = 17
70 108 020 249 1

71 100 316 075 18 Flanged nut M6
72 100 331 006 4 Flat washer M10
73 100 308 004 2 Set screw M10 x 20 mm
75 108 020 260 1
76 100 306 157 1 Bolt M10 x 70 mm

78 100 316 004 2 Lock nut M10
79 100 333 003 2 Split pin ø4 x 25 mm
80 101 200 659 1
81 100 316 003 2 Lock nut M8
82 100 331 014 2 Washer

83 100 308 002 2 Set screw M8 x 25 mm
85 108 020 255 1
86 100 306 033 1 Bolt M10 x 45 mm
88 108 020 253 1
90 100 331 006 1 Flat washer M10

91 121 134 244 1
92 100 350 064 1 Slotted spring pin ø3 x 20 mm
93 108 020 254 1
96 7 002 153 359 1
97 100 306 021 1 Bolt M8 x 50 mm

98 100 316 003 1 Lock nut M8
99 108 021 405 1

100 100 333 051 1 Slotted spring pin ø6 x 40 mm
101 100 401 032 2 Ball bearing #  6205 - 2RS
102 108 020 246 1 Chain wheel, z = 32
103 100 350 063 1 Circlip ø25 x 1.2 mm



12

DEMETER



Spare parts list / DEMETER. Date: 2004, 02

13

Fig. Serial no. Part no. Pieces Notes

1 108 020 094 2 For 3 m
2 108 020 095 2 For 4 m
3 100 333 091 2 Lynch pin ø4.5 x 32 mm
4 108 020 536 2
5 100 407 048 2 Circlip ø32

6 100 401 084 2 Ball bearing #  6002 - 2RS
7 100 407 028 2 Circlip ø15
8 108 020 245 2
9 100 322 024 2 Stop screw M5 x 6 mm

Cpl 108 020 436 1 For 3 m. Incl. items 1 + 3 - 9

Cpl 108 020 437 1 For 4 m. Incl. items 2 - 9



14

DEMETER



Spare parts list / DEMETER. Date: 2004, 02

15

Fig. Serial no. Part no. Pieces Notes

1 122 000 857 6 Clamp with screw OK160
2 100 316 004 1 Lock nut M10
3 108 020 684 1
4 100 304 023 1 Set screw M10 x 30 mm
5 108 020 603 1

6 108 020 722 1
7 100 413 163 1 V-ring # TWVA00180
8 100 413 162 1 V-ring # TWVA00160
9 100 331 006 1 Flat washer M10

10 100 316 004 1 Lock nut M10

13 108 020 636 1
14 108 020 587 1
15 108 020 583 1
16 100 334 039 15 Rivet nut M6
17 108 020 644 1

19 100 306 001 4 Set screw M6 x 20 mm
20 100 331 060 16 Star washer M6
21 100 331 084 16 Nylon washer M8
22 100 323 041 12 Set screw M6 x 16 mm
25 121 081 082 1

26 108 000 241 1
27 121 081 080 4
28 100 321 018 4 Crosshead screw M6 x 30 mm
29 108 020 593 1
30 100 331 004 4 Flat washer M6

31 100 316 002 4 Lock nut M6
32 100 304 012 1 Set screw M8 x 20 mm
33 121 000 021 1 Washer ø42/ø9 x 3 mm
34 108 020 134 1
37 100 316 002 12 Lock nut M6

38 100 316 003 4 Lock nut M8
39 108 020 358 1
40 100 323 192 4 Disc washer ø23/ø10.2 x 1.0 mm
41 100 308 036 4 Set screw M10 x 16 mm
42 100 420 129 1 Hydraulic motor PLM20.8 R+TR222+MO82

43 100 306 111 4 Bolt M8 x 80 mm
45 100 202 024 - Order 0.5 m
46 100 203 095 - Order 1.5 m
47 108 020 308 1
51 108 020 420 1

52 100 323 293 1
53 100 334 046 4 Tubular rivet
54 100 203 107 - Order 0.5 m
55 108 020 425 1
56 100 323 295 1

57 100 316 063 8 Lock nut M5
58 100 323 339 2
59 100 323 041 11 Set screw M6 x 16 mm
60 100 331 004 11 Flat washer M6
65 100 333 051 2 Slotted spring pin ø6 x 40 mm

66 108 020 696 2
67 100 316 004 6 Lock nut M10
68 108 020 697 2
69 100 331 063 2 Washer M30
70 108 020 695 2

76 100 308 037 2 Set screw M10 x 40 mm
77 100 511 133 2 Actuator 0602 12.2-60-12-001/IP66
79 100 308 004 4 Set screw M10 x 20 mm
80 108 020 466 2
81 108 020 639 2

82 108 020 638 2
83 100 350 065 2 Circlip ø10 x 1.0 mm
84 100 203 105 - Order 0.5 m
85 108 020 641 2
86 100 306 159 4 Bolt M8 x 150 mm

87 108 020 032 1
88 100 414 055 1 Plastic  plug
89 100 413 160 1 O-ring ø82 x 5 mm
90 108 020 031 1
91 100 316 003 4 Lock nut M8

Cpl 108 020 605 2 Complete inkl. items 84 - 91
93 100 306 001 4 Set screw M6 x 20 mm
94 108 020 640 2
95 100 316 002 4 Lock nut M6
96 100 305 078 8 Bolt M8 x 170 mm

97 108 020 465 2
98 108 020 474 2
99 100 308 029 4 Set screw M8 x 12 mm

100 100 321 012 2 Set screw M5 x 20 mm
101 108 021 407 1
102 100 323 347 1 Screw M3 x 6 mm



16

DEMETER



Spare parts list / DEMETER. Date: 2004, 02

17

Fig. Serial no. Part no. Pieces Notes

1 108 020 304 1
2 100 316 004 3 Lock nut M10
3 100 331 006 6 Flat washer M10
4 100 331 004 12 Flat washer M6
5 100 308 018 12 Set screw M6 x 12 mm

6 108 020 591 3
8 100 306 148 3 Bolt M10 x 140 mm
9 108 020 653 3

10 100 334 039 12 Rivet nut M6
12 108 020 804 1 Sealing

13 100 306 023 2 Bolt M8 x 60 mm
14 108 020 666 1
15 100 316 003 2 Lock nut M8
16 100 306 014 2 Set screw M8 x 15 mm
17 100 331 005 2 Flat washer M8

19 100 316 068 8 Lock nut M4
20 100 309 018 4 Screw M8 x 30 mm
21 100 426 010 2 A1A1-80-190-485/600 N
22 108 020 652 2
24 110 101 105 1

25 122 000 825 1 Quick release clamp OK160
26 108 020 734 2
27 121 000 089 2
28 100 321 007 8 Crosshead screw M4 x 12 mm
30 108 020 595 1

31 122 000 062 1
32 108 020 596 5
33 100 306 004 5 Bolt M6 x 35 mm
34 100 306 001 1 Set screw M6 x 20 mm
35 100 331 004 1 Flat washer M6

36 108 020 599 1
37 100 316 002 5 Lock nut M6
38 100 316 002 1 Lock nut M6
40 108 020 722 1
41 100 413 163 1 V-ring # TWVA00180

42 100 413 162 1 V-ring # TWVA00160
43 108 020 719 1
44 100 331 006 1 Flat washer M10
45 100 316 004 1 Lock nut M10
50 108 020 338 1

51 100 306 055 1 Set screw M16 x 40 mm
52 108 021 411 1
53 100 306 015 6 Set screw M8 x 20 mm
54 100 316 003 6 Lock nut M8
56 108 020 888 1

57 100 323 041 14 Set screw M6 x 16 mm
58 100 331 004 14 Flat washer M6
59 100 321 005 4 Crosshead screw M4 x 15 mm
60 108 020 406 1
61 100 316 068 4 Lock nut M4

62 108 020 643 1
65 100 316 002 6 Lock nut M6
66 100 316 005 8 Lock nut M12
67 100 306 071 8 Set screw M12 x 35 mm
68 100 308 007 12 Set screw M16 x 30 mm

69 100 331 008 12 Flat washer M16
70 100 316 006 12 Lock nut M16
71 108 020 407 1
72 100 203 095 - Order 2.5 m
75 100 316 002 30 Lock nut M6

76 108 020 672 2
77 100 331 004 30 Flat washer M6
78 100 323 041 30 Set screw M6 x 16 mm
79 108 020 404 1
80 100 306 055 2 Set screw M16 x 40 mm

85 108 020 345 1
86 108 020 405 1
87 108 020 354 1
88 100 333 014 3 Lynch pin ø9.5 mm
89 105 000 388 1

90 108 020 611 2



18

DEMETER



Spare parts list / DEMETER. Date: 2004, 02

19

Fig. Serial no. Part no. Pieces Notes

1 100 511 119 2 PG11 IPON
2 100 511 120 2 Plast nut PG11 IPON
3 100 334 047 4 Rivet nut M4
5 100 511 116 8 Female connector
6 100 511 115 2 Housing, 4 positions

7 100 511 114 2 Housing, 4 positions
8 100 511 117 8 Male connector
9 100 511 113 - 4 x 1.5 mm2. Order 12 m

11 100 511 137 2 F3405150
15 100 511 136 2 9BG127426001

16 100 511 138 2 Bulb 12V 60/55W H4 P43T 123420
17 100 511 139 2 Bulb 12V 4U BA9S 129290
18 100 511 135 2 Light IH-FENDT 1 14129011
20 100 511 132 1 Drill controller
21 100 511 142 1

22 100 511 153 1
25 100 511 107 1 Sensor EI 1204 NPOS
27 100 511 134 2 70.355.1028.0
28 100 511 110 1 70.310.1040.0
29 100 511 127 1 70.300.1040.0

30 100 511 126 1 70.325.1028.0
31 100 511 152 1
32 100 511 118 5 Plast nut PG7 IPON
33 100 511 105 5 PG7 IPON
34 100 511 141 1

37 100 511 111 - 10 x 1 mm2. Order 12 m
40 100 511 127 1 70.300.1040.0
41 100 511 110 1 70.310.1040.0

Cpl. 100 511 148 - Fig. 27 + 37 + 40 + 41
Cpl. 100 511 149 - Fig. 27 + 37 + 41

42 100 308 024 4 Set screw M5 x 20 mm
43 100 316 063 4 Lock nut M5
44 100 511 109 1 70.342.1028.0
45 100 511 111 - 10 x 1 mm2. Order 3 m
50 100 511 123 1 Capacitive sensor EC 1808 PPOS

51 100 323 288 4 Screw M3 x 12 mm
52 100 511 150 1 Print
53 108 020 803 1
54 100 316 079 4 Lock nut M3
61 100 511 066 2 Male connector, 275-087

62 100 511 068 2 Housing, 1 positions
Cpl. 108 000 036 1 Incl. items 60 - 62

65 100 511 107 2 Sensor EI 1204 NPOS
66 100 323 288 4 Screw M3 x 12 mm
68 100 316 068 2 Lock nut M4

70 100 308 023 2 Set screw M4 x 20 mm
74 100 323 041 2 Set screw M6 x 16mm
75 100 315 028 2 Nut M6
79 100 511 147 1 Complete
86 100 511 066 2 Male connector, 275-087

87 100 511 070 1 Housing, 2 positions
Cpl. 108 000 035 1 Incl. items 85 - 87

90 100 323 288 4 Screw M3 x 12 mm
91 100 331 067 2 Washer
92 100 511 103 2 REED-sensor

93 100 511 104 2 Magnet for sensor
94 100 323 288 2 Screw M3 x 12 mm
95 100 331 016 1 Washer
96 100 511 080 1 Photoelectric cell (light receiver), LR-SG 5M
97 100 511 081 1 Photoelectric cell (light transmitter) LT-SG 5M

98 100 503 091 1 Capacitive sensor CAP22-40NA NPN



20

DEMETER



Spare parts list / DEMETER. Date: 2004, 02

21

Fig. Serial no. Part no. Pieces Notes

1 100 413 170 2 Sealing ring 5/8"
2 100 420 174 1 5/8" x 5/8" BSPXBSP
3 100 420 173 1 Nipple 5/8" - 3/4" BSPXBSP
4 100 413 171 2 Sealing ring 3/4"
5 7009603734 1 3/4" x 3/4" BSPXBSP

7 100 420 130 1
8 100 413 055 2 Copper washer 17 x 22 x 1,5 (3/8"BSP)
9 100 420 146 1 Nipple 3/8" - 5/8" BSPXBSP

10 108 020 664 1
13 108 020 889 1

18 100 420 123 2 1/2" (32BP08)
19 100 413 043 6 Sealing ring for 1/2" BSP
20 100 420 154 2 1/2" x 1/2" BSPXBSP
21 108 021 406 2 1/2" x 800
25 100 420 132 2

33 108 020 890 1
34 100 420 058 1 Nipple 1/2" - 3/8" BSP 60GR
35 100 420 152 1 T-nipple 1/2" BSPXBSPXBSP
36 108 020 663 1
40 100 420 157 1 T-nipple, 34 BP 10

41 108 020 706 1
42 100 420 145 1 Nipple 1/2" - 5/8" BSPXBSP
43 100 413 043 3 Sealing ring for 1/2" BSP
44 100 420 131 1 VPR 3/ET/12 ALU
45 100 420 143 1 Nipple 1/2" - 1/2" BSPXBSP

Cpl 108 020 707 1 Incl. items 40 - 45



22

DEMETER



Spare parts list / DEMETER. Date: 2004, 02

23

Fig. Serial no. Part no. Pieces Notes

1 7 002 158 261 Cylinder, Complete1 1/8”
2 7 002 151 988 Hexagon nipple
3 7 000 548 840 Pin ø8 x 40
4 7 000 603 470 Banjo ø8x1/4” SBE08RLWD
5 7 000 602 814 Nipple 1/4”x1/4” 32BP04

6 7 000 602 156 Screwed connection 1/4”X1/4” 01BP04 BSP
7 7 000 600 977 Bonded seal PP45-B
8 7 000 602 157 Double lock valve BP2/07
9 7 000 603 469 Pipe stub ø08x1/4” BSP VA08RLNV

10 7 002 156 459 Hydraulic hose 1/4”X3000

11 7 000 406 130 Bonded seal PP45-D
12 7 000 404 140 Quick coupling 1/2” RG E 402
13 7 000 600 399 Dust cap, 1/2” red
14 7 000 600 400 Dust cap 1/2” green
15 7 000 603 207 Top link 41,5 - 62,0

15 7 000 603 235 Top link 53,5 - 81,5



24

DEMETER



Spare parts list / DEMETER. Date: 2004, 02

25

Fig. Serial no. Part no. Pieces Notes

1 7 000 601 060 Split pin
2 7 000 602 371 25 x 83 mm
3 300 316 023 Self locking nut M16
4 7 000 546 216 Face plate M16
5 7 002 158 150R Top link bracket

6 7 002 156 620 U-bolt M16  91 x 124 mm
Cpl: 108 021 330 Fig. 3 - 6

7 100 306 048 Set screw M12 x 60 mm
8 100 306 049 Set screw M12 x 70 mm
9 108 021 371 Bracket for beam, CH3000/4000

11 7 002 159 095R Bracket for beam, HK-D2003, right
12 7 002 159 096R Bracket for beam, HK-D2003, left
13 300 304 233 Set screw M12 x 140 mm



26

DEMETER



Spare parts list / DEMETER. Date: 2004, 02

27

Fig. Serial no. Part no. Pieces Notes

1 101 118 077 Hose assy. 1/4" x 3250 mm
2 100 420 062 Nipple 1/4" - 3/8" BSP 60°
3 100 413 152 sealing ring 3/8" BSP ø17.3 x 23,9 mm
4 108 020 198
5 100 306 046 Set screw M12 x50 mm

6 108 021 372
7 105 021 200

11 100 333 008 Split pin ø8 x 40 mm
12 101 207 134
13 108 021 378

14 108 021 381 Bushing for spindle
20 200 200 003 Steel bolt M8 x40 mm
21 7 000 546 208 Face plate M8
22 7 000 028 968 Compression spring ø10,7/32/1,3
23 7 002 153 918 Lock

24 7 000 020 721 Clamp pin ø8 x 32 mm
25 7 002 200 333 Nut for spindle
26 108 021 382
27 300 315 018 Nut M8
28 108 021 374

29 100 316 006 Lock nut M16
30 7 002 156 620 U-bolt M16   91 x 124 mm
35 100 306 048 Set screw M12 x 60 mm
36 100 306 049 Set screw M12 x 70 mm
37 108 021 371



28

DEMETER



Spare parts list / DEMETER. Date: 2004, 02

29

Fig. Serial no. Part no. Pieces Notes

1 7 022 000 333 Nut for spindle
2 7 000 020 721 Clamp pin ø8x32
3 7 000 601 512 Disc spring 40,0x20,4x1,0
4 7 002 158 152 Bracket
5 7 00T T30 579 Scale for depth adjustment

6 300 316 023 Self locking nut M16
7 7 000 546 216 Face plate M16
8 7 002 156 620 U-bolt M16  91x124
9 7 002 200 031 Spindle

10 7 002 156 970R Depth adjustment

11 108 021 319 Depth adjustment, cpl.
12 7 002 158 155R Coulter bar 3,00 m. L = 2550

7 002 158 157R Coulter bar 4,00 m. L = 3550
13 7 002 158 150 Top link bracket
14 7 002 158 159R Coulter bar, right

15 7 002 158 160R Coulter bar, left
16 7 000 540 850 Set screw M16x50
17 300 316 023 Counter nut M16 DIN439B
18 7 002 158 380 Top link bracket, cpl.
19 7 002 158 419R Bracket

20 7 002 000 199 U-bolt f. 90x90 rør
21 7 000 602 317 Fazet washer M12
22 300 316 021 Self locking nut M12
23 108 021 320 Bracket kit
24 7 002 153 918 Lock

25 200 200 003 Steel bolt M8x40
26 7 000 546 208 Face plate M8
27 7 000 028 968 Compression spring ø10,7/32/1,3
28 300 315 018 Nut M8
29 7 002 157 598 Bushing

30 7 002 148 298 Washer



30

DEMETER



Spare parts list / DEMETER. Date: 2004, 02

31

Fig. Serial no. Part no. Pieces Notes

1 7 002 149 928 Antilocking flap
2 7 002 149 964 Bushing Ø 10xØ 7x22
3 7 000 602 430 Rivet Ø6x28
4 7 000 602 431 Rivet Ø7x20
5 7 002 149 320 Coulter point euro

6 7 002 153 948 Collar for hose PA6 black
7 7 002 151 790 Long coulter
8 7 002 151 791 Short coulter
9 7 000 603 305 Steel bolt M10x95

10 300 215 020 Self locking nut M10 DIN 985

11 7 000 602 383 Leje 16x20x20
12 7 002 151 796 Coulter suspension I
13 7 002 150 246 Inner bushing
14 7 002 151 806 Spring fixture I
15 200 215 431 Split Ø5x50 din94

16 7 002 151 872 Washer 31x31/ø56
17 7 002 151 810 Bearing
18 300 316 027 Self-locking nut M8 din985
19 7 000 550 220 Set screw M8x20
20 7 002 150 651 Clamp

21 7 000 602 317 Facet washer M12
22 7 000 540 640 Set screw M12x40
23 7 002 151 807 Spring fixture II
24 7 002 151 800 Coulter suspension II
25 7 002 151 812 Square tube for spring l.=1934

25 7 002 151 811 Square tube for spring l.=2920
26 300 315 003 Nut M12 DIN 934-8
27 200 215 288 Locking ring Ø 35 DIN 471
28 7 002 151 804 Coulter suspension III
29 7 002 153 439 Coulter pressure spindle

30 7 002 151 818 Thread piece for spindle
31 7 002 153 825 Spring feed arm
32 7 002 158 032R Coulter bar l=2998

7 002 157 707R Coulter bar l=3998
33 7 000 306 152 Plug 40x40x3,2

34 7 002 157 574R Side suspension, left
35 7 000 041 197 Split f. 50x50
36 7 002 157 579R Side suspension, right



32

DEMETER



Spare parts list / DEMETER. Date: 2004, 02

33

Fig. Serial no. Part no. Pieces Notes

1 7 000 033 118 Bushing for bearing
2 7 000 033 091 Disc coulter disc
3 7 000 106 083 Ball bearing 6304 2 RS
4 7 000 033 090 Bearing hausing
5 7 000 520 436 Set screw M12x35 left

6 7 000 546 512 Spring washer M12
7 200 334 003 Rivet ø4,0x8 RH
8 7 000 550 435 Set screw M12x35
9 7 002 158 516 Scraper

10 300 332 002 Washer ø35/ø11x4

11 7 000 602 383 Bearing 16x20x20
12 7 002 151 796 Coulter suspension I
13 7 002 150 246 Inner bushing
14 7 002 151 806 Spring holder I
15 200 215 431 Klik pin ø5x50

16 7 002 151 872 Washer 31x31/ø56
17 7 002 151 810 Bearing
18 300 316 027 Self locking nut M8 din985
19 7 000 550 220 Set screw M8x20
20 7 002 150 651 Clamp

21 7 000 602 317 Fazet plate M12
22 7 000 540 640 Set screw M12x40
23 7 002 151 807 Spring holder II
24 7 002 151 800 Coulter suspension II
25 7 002 151 812 Square tube f. feeding l.=1934

25 7 002 151 811 Square tube f. feeding l.=2920
26 300 315 003 Nut M12 din934-8
27 200 215 288 Circlip ø35 din471
28 7 002 151 804 Coulter suspension III
29 7 002 153 439 Cuolter pressure spindle

30 7 002 151 818 Thread peace f. spindle
31 7 002 153 825 Feeding arm
32 7 002 158 032R Coulter bar l=2998

7 002 157 707R Coulter bar l=3998
33 7 000 306 152 Plug 40x40x3,2

34 7 002 157 574R Side suspension, left
35 7 000 041 197 Split f. 50x50
36 7 002 157 579R Side suspension, right
37 7 002 158 498 Coulter arm, short
38 7 002 158 497 Coulter arm, long

39 7 000 603 305 Steel bolt M10x95
40 300 316 020 Self locking nut M10 din985



34

DEMETER



Spare parts list / DEMETER. Date: 2004, 02

35

Fig. Serial no. Part no. Pieces Notes

1 7 002 158 025R Marker arm, left
2 7 002 152 354 Washer ø61/ø42/3
3 7 000 513 960 Split pin ø10x60
4 7 002 158 021R Bracket, left
5 7 002 148 764 U-bolt M16

6 300 316 023 Self locking nut M16 din 985
7 200 215 435 Split ø5,0x40 din94
8 7 002 158 020R Bracket, right
9 7 002 153 193 Cylinder, complete

7 002 001 341 Bearing kit

10 7 000 547 340 Split ø4,0x40 din94
11 7 002 151 679 Pin
12 7 000 546 220 Flat washer M20
13 300 304 197 Steel bolt M10x60
14 7 002 149 155 Bushing

15 70 00 546 210 Flat washer35 M10
16 300 316 020 Self locking nut M10 din 985
17 300 316 026 Self locking nut M6 din 985
18 7 002 158 023R Marker arm, right
19 7 000 405 416 Lubricating nipple M6x1 H1

20 7 000 043 061 Buffer
21 7 000 540 225 Set screw M6x25
22 7 000 540 275 Steel bolt M6x75



36

DEMETER



Spare parts list / DEMETER. Date: 2004, 02

37

Fig. Serial no. Part no. Pieces Notes

1 300 304 197 Steel bolt M10x60
2 7 002 149 155 Bush
3 7 002 153 512R Inner right arm L=1265

7 002 153 514R Inner left arm L=1265
4 7 000 546 210 Face plate M10

5 300 316 020 Self locking nut M10
6 7 002 151 473 Bushing5
7 115 001 960 Pin
8 300 304 043 Steel bolt M10x90
9 7 000 546 510 Spring washer M10

10 300 315 001 Nut M10
11 7 002 151 690R Outer marker arm
12 7 000 038 687 Tightening handle
13 7 000 033 336R Maker clamp
14 7 000 038 689 Clamp

15 7 002 149 084R Outer marker arm
16 7 002 153 503R Outer marker arm
18 7 002 153 506R Outer marker arm L= 1195 mm
19 7 000 540 275 Steel bolt M6x75
20 300 316 026 Lock nut M6



38

DEMETER



Spare parts list / DEMETER. Date: 2004, 02

39

Fig. Serial no. Part no. Pieces Notes

1 7 002 149 882 U-bolt
2 7 000 511 512 Carriage bolt M10x20
3 7 002 151 249 Plate
4 7 000 546 510 Spring washer M10
5 300 315 001 Nut M10

6 300 316 020 Self locking nut M10
7 7 000 546 110 Facet washer 3/8"
8 7 002 157 785 Marker hub, complete
9 7 002 157 969 End cap

10 7 002 157 784 Marker shaft

11 7 009 603 658 Seal ring 25x47x9
12 7 009 603 656 Ball bearing 6303
13 7 000 405 416 Lubrication nipple M6x1 H1
14 7 000 405 936 O-ring 50,39x3,53
15 300 315 006 Nut M16 DIN 934-8

16 7 002 153 519 Marker disc Ø406
17 300 304 203 Carriage bolt M8x30
18 7 002 156 682 Marker hub GGG50
19 300 316 027 Self locking nut M8
20 300 401 016 Ball bearing 6204



40

DEMETER



Spare parts list / DEMETER. Date: 2004, 02

41

Fig. Serial no. Part no. Pieces Notes

1 7 000 406 140 Protection cap for male 1/2" black
2 7 000 404 140 Quick coupling male 1/2" RG E 402
3 7 000 406 130 Sealing bonded seal PP45-D
4 7 000 405 130 Collar nipple 02BP0806
5 7 000 406 120 Sealing bonded seal PP45-C

6 7 000 401 210 Valve type FT-257/5 - 3/8
7 7 002 157 701 Hydraulic hose 1/4" L=2900
8 7 000 602 851 Nipple 13BP0608 NV 27 mm
9 7 000 602 850 Sealing bonded seal PP45CC

10 7 000 602 823 Marker valve

11 300 316 027 Self locking nut M8 DIN 985 FZB
12 200 200 003 Steel bolt M8x40 FZB
13 7 002 157 702 Hydraulic hose 1/4" L=5000
14 7 002 157 703 Hydraulic hose 1/4" L=4150
15 7 000 405 330 Angle nipple 05 BK 04

16 300 316 026 Self locking nut M6 DIN 985 FZB
17 7 000 018 165 Tube retainer
18 7 000 550 120 Set screw M6x20 FZB



42

DEMETER



Spare parts list / DEMETER. Date: 2004, 02

43

Fig. Serial no. Part no. Pieces Notes

1 7 002 157 801R Console for tramlining
2 7 002 157 800R Console for tramlining
3 7 002 157 807R Inner tube for pre-emergence marker
4 7 002 157 808R External tube for preemergence marker
5 7 002 157 805R Console for pre-emergence marker

6 300 316 023 Self locking nut M16 DIN 985 FZB
7 300 304 242 Steel bolt M16x80 FZB
8 300 304 079 Steel bolt M16x120 FZB
9 300 304 067 Steel bolt M12x90 FZB

10 300 316 021 Self locking nut M12 DIN 985 FZB

11 7 002 157 274R Bracket
12 7 000 602 384 Bearing 25x30x17
13 7 002 157 810 Bush L=61
14 7 002 157 819 Bush Ø 25/Ø 17x76
15 7 002 150 917 Clamp complete

16 7 002 157 831 Wheel eradicator tine complete
7 002 150 912 Secondary spring
7 000 550 435 Set screw M12x35 FZB
300 316 023 Self locking nut M16 DIN 985 FZB

17 7 009 603 678 Cultivator point 4"

18 7 000 201 121 Plough bolt M10x35 w. nut
19 7 002 150 909R Clamp
20 7 000 602 471 Counter nut M16x1,5 FZB
21 7 000 520 935 Set screw M16x1,5x35 FZB
22 7 002 150 910R Flat-iron for clamp

23 300 323 022 Clamp pin Ø 5x20 FZB
24 7 000 550 660 Set screw M16x20 FZB
25 7 002 156 620 U-bolt M16  91x124
26 300 316 023 Self locking nut M16
27 7 000 546 216 Face plate M16



44

DEMETER



Spare parts list / DEMETER. Date: 2004, 02

45

Fig. Serial no. Part no. Pieces Notes

1 7 002 154 390 Solenoid valve w. wire
2 7 002 150 566 Hydraulic hose 1/4" L=800
3 7 002 157 829 Hydraulic hose 1/4" L=1700
4 7 000 603 022 Screwed connection 34 BP04
5 7 000 600 958 Collar nipple 02BP06x04

6 7 000 406 120 Sealing bonded seal PP45-C
7 7 000 405 118 Collar nipple 3/8" w. sleeve
8 7 000 603 238 Screwed connection 34BP06
9 7 000 356 330 Cable binder 5,0x400 black

10 7 002 153 969 Cylinder, complete



46

DEMETER



Spare parts list / DEMETER. Date: 2004, 02

47

Fig. Serial no. Part no. Pieces Notes

1 925 501 517 - ø80 mm
2 925 500 113 - Pipe ø80 mm, length 500 mm
3 925 500 127 - Pipe ø80 mm, length 1000 mm
4 925 500 141 - Pipe ø80 mm, length 2000 mm
5 925 500 400 - Quick release clamp ø80 mm

8 925 500 700 - 90° bend, ø80 mm
9 925 500 713 - 60° bend, ø80 mm

10 925 500 726 - 45° bend, ø80 mm
15 925 500 417 - ø80 mm
16 100 420 133 - Hose clamp ø77 - ø95 mm

17 100 203 103 - Hose ø80 mm



108 021 390 01.02.04


